V 130

AAAAAAAAAAAAAAA



Section I — PARTS COVTRACT 0. : BOG0304
JP3P5 PLATFORM ASSEMBLY COVTRACT REAR BODY YODEL: YH3P3 <§‘/32

PRODLCTION X0.: 603045




Section I - PARTS

JP3P5 PLATFORM ASSEMBLY CONTRACT MO.: BOT0707
_ CONTRACT REAR BODY MODEL: YH3PS-3

PRODUCTION NO.: M707025. M707026




R OB WA R R A A

JP3PSEL -4 H #
B RSk
YH3P5 PAR K
5 5 4 TR Description ¥
1 105033017  |§i P 54k FRONT PLATFORMN ASSEMBLY| 1
2 109035001  [SFHR AR HINGE SHAFT, PLATFORM 1
3 105033002 [  |LOCK PLATE P
4 |GB5783-86 [/SfHIZ4e M10X25 SCREW M10X25 4
5 105032002  |£54% 2R 2 SCREW MOUNTING PLATE 2 | 1
6 |GB95-86 [P 10 FLATWASHER 10 10
7 |GB93-87 TSR 10 [LOCKWASHER 10 16
8 |GB5783-86 |/SAfIZEAE M10X40 SCREW M10X40 8
9 |GB6170-86 [/SfIERE M12 NUT M12 8
10 |6GB95-86 | 12 FLATWASHER 12 8
11 |GB93-87  |wésshpE 12 LOCKWASHER 12 8
12 |GB5783-86 |/ fHEKE M12X45 SCREW M12X45 8
13 |GB5783-86 |[/Sf1lEHE M10X20 SCREW M10X20 4
14 105032003 |&d 25 1 SCREW MOUNTING PLATE 1] 1
15 [JPOO1 DU I s A8 4 TON HYDRAULIC WINH 1
7 4+ Y7040
16 |6S001 i;éi%ﬁ%;%bmb” 95m CABLE ASSEMBLY 1
17 15032001 i SWIVEL ASSEMBLY 2
18 15033003 PERE BEARING PAD 2
19 |GB2673-86 | /S fIB%] M8X15 BOLT M8X15 12
20 (3030005 A BEARING PAD 2
21 5033004 Bt ROLLER 9
22 19035002 Rl SHAFT, ROLLER p:
23 |GB1152-79 |y#F M6 GREASE FITTNG M6 2
24 15033005 b ERE REAR PLATE TENSTONER 1
25 |GB95-85 SEEBE 20 FLATWASHER 20 1
26 |GB93-87 mh A E 20 LOCKWASHER 20 |
27 |GB5783-86 |IZ4: M20X50 SCREW M20X50 1
28 15033013 FEAR L % REAR PLATE ASSEMBLY 1
29 5033007 115 5 SPRING 2
30 15033008 4L CONNECTING PIN 4
31 |GB91-86 F O 5X30 SPLIT-PIN 5X30 4
32 (1050001 B AR % CABLE TENSTIONER 1




IR B K AR A

JP3PSECHEMY B %
Bl EEE
= e 4 T Description ey
6 |GB95-86  [‘FH[E10 FLATWASHER 10 2
7 |GB93-87  [BAFEIAEE 10 LOCKWASHER 10 )
13 |GB5783-86 |75 fflZk: M10X20 SCREW M10X20 )
25 105033019 | REARPL RS E REAR PLATE TENSTONER | 1




Section Il - PARTS
JP3P5 UNDER-LIFT ASSEMBLY CONTRACT NO.: B070707

CONTRACT REAR BODY MODEL: YH3PS-4

PRODUCTION NO.: M707024




PR OB R R A A
JP3PSEC-4 B &R

B ERar FEASEE BB (TUAFHLA)

FE|  RE R Description o
1 ;%%??9— FR T UNDERLIFT LIFT CYLINDER 1
9 109032012 1&%7‘1"{[‘1’ o ;;{I/;FT, LIFT CYLINDER, ROD 1
3 |GB5783-86 JEAE M10X40 SCREW M10X40 1
4 |GB6170-86 k?dﬂ M10 NUT M10 1
5 109032013 [4mFrar 4y gggp’r, LIFT CYLINDER, BASE |
6102050004 | FiEAT UPPER_CONNECTING ROD 2

. o S B FRONT SHAFT, UPPER

8 |GB95-86 SEEE 10 FLAT WASHER 10 4
9 |GB93-87  [PREEIAE 10 LOCKWASHER 10 4
10 [GB5783-86 |7~ ffilts: M10X40 SCREW M10X40 4
11 {02050005 | FiZEAT LOWER CONNECTINIG ROD | 2
12 109032015 FIEFFRTEY FRONT SHAFT, LOWER CONNECTING ROD | 92
13 109032016 TIEF 8 REAR SHAFT, LOWER CONNECTING ROD 2
14 |GB2673-86 |IZ4] M10X12 BOLT M10X12 2
15 102010014  |FE#— ¥ SUR OUTER UNDERLIFT WELDMENT 1
16 102010015 | FFR{7 4R 1 TOP LOCK PLATE 1 1
17 |GB2673-86 [W&4] M8X16 BOLT M8X16 20
18 [YH/M102 SEEERE 2 FLAT SLIDE PAD 2 8
19 |GB1152-79 [JMAF M6 GREASE FITTING M6 7
20 102020006  |4E25— :llu 54 2nd UNDERLIFT WELDMENT | 1
21 102020007 J_ISEMM)’ UPPER LOCK PLATD 2 1
22 102030001  |HE28 =k SR 3rd UNDERLIFT WELDMENT | 1
23 109032017 {4 i G5 4 REAR SHAFT, EXTEND CYLINDER 1
24 [GB893. 2-86 |FLAI:4[E 30 SNAP_RING 30, HOLE 2
25 ;gg%?gg" T2 45 T UNDERLIFT EXTEND CYLINDER 1
26 109032018 A & Eh T TR 4 MIDDLE SHAFT, EXTEND CYLINDER 1
27 |GB893. 2-86 |FLJH+4 R 30 SNAP RING 30, HOLE 4
28 109032019 Aup 445 ST A 4 FRONT SHAFT, EXTEND CYLINDER 1
29 |- PR B AR LA T S5-L BPEFRHEAR AT R]

H=FB4 JP3PSEIZFEZE Bk (MUAFHLH)

YH3P5 [l ZE24

b [A%e] %ﬂ Description g
1 03030017 |5l ZE B4 A5 42 5k SUB-FRAME ASSEMBLY 1




Section Il - PARTS o
JP3P5 UNDER-LIFT ASSEMBLY CONTRACT N0. : B0G0304

CONTRACT REAR BODY MODEL: YH3P5

PRODUCTION NO.: 603045




BER FEERE B

YH3P5 FEZS3EHR
e K= £ Description K
1 (02010008 |HEH5—F MRk OUTER UNDERLIFT WELDMENT |
2 102010009 |BRfrkeE STOP DEVICE |
. st S 1. il il TOP BRACKET, UNDERLIFT | .
3 102010010  [JrRL 1% )8 LIFT CYLINDER 2
4 109032240 | 4%l SHAFT, LIFT CYLINDER, ROD END 1
5 |GB6170-86 [} M10 NUT M10 8
6 |GB93-87 PpsEEgE 10 LOCKWASHER 10 12
7 |GB5783-86 |WEAE M10X40 SCREW M10X40 8
8 |GB1152-79 |Jh#f M8X1 GREASE FITTING M8X1 4
9 |SF-2-4550 |&ryhifliR&E BEARING BUSHING 4
10 102010011 % S ROLLER 4
11 (02010012 |34k STOP PLATE 4
12 |GB70-85 RS H I A RS moxeo (A2URZ0) |BOLT M10X20 4
13 {10010017  [FEREEHETGL UNDERLIFT LIFT CYLINDER 1
14 [09032011  |yhiL T 444 SHAFT, LIFT CYLINDER, BASE END | 1
15 |GB894. 2-86 |%l T 148 25 SNAP RING 25, SHAFT 4
16 |GB1152-79 [Whi#fF M6 GREASE FITTING M6 T
17 |GB2673-86 [1Z4] M18X16 _|BOLT M8X16 8
18 102010002 | FFRA7 R TOP LOCK PLATE |
19 (02010003 | EEHE T BRAIAR LOCK PLATE, SLIDE PAD }
20 [YH/M102 SRR 2 FLAT SLIDE PAD 2 4
. o SHAFT, EXTENSTON
21 (09032002 | +E5E (ki 4 vh &1 R4 CYLINDER, FRONT END 1
22 |GB893. 2-86 | FL /T4 & 25 SNAP RING 25, HOLE 2
23 110010016  |FEEE 4T UNDERLIFT EXTENSION CYLINDER |
24 109032003 |FEAE {eb 4 e T i 4 ﬁﬂﬁfgbgﬁTﬁgiéoﬁND 1
25 102020003 ﬂlé;-ﬁ ...... %:J,U rjz INNER UNDERLIFT WELDMENT 1
26 |IP80SB-9901000] -} 5 CROSSBAR WELDMENT |
927 |80SBA-9900012 £ PIVOT PIN, CROSSBAR |
28 |zBJ22 002-88 |0 & 3660260() 0 RING 35502500 2
29 |80SBA-9900011 | %)) #4JE] LOCKWASHER 1
30 [GB819-85 |WB4T M10X14 BOLT M10X14 1
31 [12063004 |+ EE WHEEL GRID 1 2
32 |YH/X003 i PIN 4
33 |YH/H0O01 JE4EHREE 1 COMPRESSTON SPRING 1 4
34 |YH/Q001 TAR SLIDE LOCK HANDLE KNOB | 4
35 [GB119-86 |44 A4X35 PIN A4X35 4
36 112063005  |LAYES IRFEZE L TYPE WHEEL RETAINER | 2




CONTRACT NO. : BOT0707

CONTRACT REAR BODY MODEL: YH3P5-4

PRODUCTION NO.: M707024

Section ITI-PARTS

JP3P5 SUB-FRAME

ASSEMBLY




CONTRACT N0, : BO70707

CONTRACT REAR BODY HODEL: VH3P5-4

PRODUCTION NO.: M707024

Section ITI-PARTS

JP3P5 SUB-FRAME

ASSEMBLY




SB=84 JPSPSEIZEZR AL (B HLF0)

YH3P5 45244

J 2 B A2 TR Description o
1 103030015 [ElZEZUA5 3 Rk SUB-FRAME ASSEMBLY 1
2 109033001 {Lﬁj’“{lT"F/”ﬁ SHAFT, TILT CYLINDER, BASE END 92
3 [GB5783-86 [/NfHlEKE M10X65 SCREW M10X65 2
4 |GB6170-86 [WEHRE M10 NUT M10 9
5 103030007 [&E ROLLER BUSHING 1
6 |GB95-85 TFEEE 6 FLATWASHER 6 1
7 |GB93-87 R 6 LOCKWASHER 6 1
8 |GB5793-86 [/NAHIEEE M6X15 SCREW M6X15 1
9 (03030008 |EEH REAR ROLLER ASSEMBLY 2
10 109033002  |EIEHHY SHAFT, REAR ROLLER )
11 |GB93-87 HEIEE 10 LOCKWASHER 10 7
12 [GB5783-86 [sSAMEME M10X13 SCREW M10X13 4
13 |SF-2-3530 |4k E BEARING BUSHING 2
14 109033003 LR T 4L Y CONNECTING PIN, SWING ARM 2
15 [GB5783-86 |75 AUEAE M10X20 SCREW M10X20 2
16 [03030009  |#55 B sk IST SWING ARM i
17 109033004 |[iRLET 484 SHAFT, TILT CYLINDER, ROD END | 2
18 110010019 |38 i iRL SWING ARM TILT CYLINDER 2
19 03030010 45408 — % S 2ND_SWING ARM i
20 109033005  H4ZEET 54 SHAFT, EXTEND CYLINDER, REAR END| 1
21 [GB894. 1-86 |4l T4 P8 30 SHAP RING 30, SHAFT 4
N , S s iy SHAFT, EXTEND
22 109033006 | {145 6L A 4 CYLINDER, MIDDLE END 1
23 (10010018 |45 e 45 il T SWING ARM EXTENR CYLINDER 1
) , I SHAFT, EXTEND
24 109033007 | #4FALHIH] CYLINDER, FRONT END L
25 |GB893. 1-86 |74k 30 SNAP RING 30 1
26 (03030011  |fd4k[E sE MR FTXING PLATE, MAGNET ]
27 |GB819-85 |V kIZ4T M4X8 BOLT M4X8 2
28 103030012  |$558 == ROk 3RD SWING ARM 1
29 103030013  |#E 4464 CHAIN TRAY i




- PARTS
Hydraulics



35 |YH/Y111 Nr FLANGE 1

36 |YH/Y105 ] WASHER 1

37 [Q67650 R 4 HOSE CLAMP 9

38 (ﬂ: 5 (OO‘;%E% 2000 HOSE 8115000-C2 (505/512) g

39 Jie A8 K k8 11 3550~ HOSE 811 3550- i
€ (505/505) € (505/505)

20 Jise A 8 11 3650 HOSE 811 3650~ !
C(505/505) C (505/505)

41 Jie A A 8 11 2850~ HOSE 8112850~ i
E(501/505) E(501/505)

19 Ji A R 8 11 2800~ HOSE 8 112800~ :
E(501/505) E(501/505)

43 }C2(55‘%;§2£2350 HOSE 8112350-C2 (505/505) 1
/\/—L R 3580~ {8n] /s

44 C (5025?%2)11 S98l- HOSE 8 2:() co. (C.(/)R/R()?%) 1

45 Jeas s il 11 3150 HOSE 8113150~ |
E(501/505) E(501/505)

16 R4S R 8 11 3150~ HOSE 8113150 |
E(501/505) E(501/505)

A7 A R 8 11 1500~ HOSE 8111500~ i
F (601/501) F(501/501)
R4S 8 11 750~

48 F(501/501) HOSE 811 750-F(501/501) | 1

49 TCEEENAE L=50 SEAMLESS PIPE 1.=50 1

50 ToaEAE 1=250 SEAMLESS PIPE =250 1

51 |YQ005 e ks 25X50TKD  |CHAIN 25X50TKD 1

52 gf;';"g/ﬁs(% 16113800~ 140SE 16113800-C(509/509) | 1

53 g%gii(?%mn%oo— HOSE 12114500-C(507/507) | 1

54 KB 25-2000 HOSE LOW PRESSURE 25-2000 1




EIES F4-BE

e AR5 KK Description Hiw
1 |YHA0YX WS AR 5% HYDRAULIC OIL RESERVOIR| 1
2 |YB0OO1 W 52 CBNZa—F532-BLHL |GEAR PUMP
3 |YMOO1 LA SIE OMRIO0  [WINCH MOTOR OMR100

R TR L © 80/ @ ‘
4 10010019 EO01] S40X1E50 SWING ARM TILT CYLINDER 2
J"‘i’ ie iz o A Yo
5 10010018 [ETHARAHMEL DO/ D Iow o ypy BXTEND CYLINDER| 1
45-965X2
STLCTEO503 | - rv 1 s o0 e v SOLENOID CONTROL
6 |opotp | I-BRHURZ B R VALVE, 5 SPOOL |
. LT Bl 0 63/ @ i . A
7 110010028 e s NUDERLIFT LIFT CYLINDER| 1
1o [FEEAMZEEL D63/ @ o T TN VT TR
8 110010118 40X1340X1550 UNDERLIFT EXTEND CYLINDER| 1
e SE11 1 BALANCE VALVE ,
9 Y202 08. 45. 16. 03. 02.35  |08.45. 16. 03. 02. 35 &
10 [v7050 B REk LENGTHEN CONNECTOR r
JY9 G3/8/M16X1. 5 ADAPTER G3/8/M16X1. 5 ¢
11 [JB982-77 |#JE3/8 WASHER 3/8 5
12 [YJ003 T332 3G3/8/M16X 1. 5|CONNECTOR G3/8/M16X1.5 | 20
13 [7BT1940. 1-1995| th #1M6 GREASE FITTING M6 3
14 |YJ002 L AENEAE 3 /8 HINGE SCREW 3/8 |
15 |YJ061 e 2 32 3 A G3 /8[HINGE CONNECTOR WELDMENT G3/8] 1
16 [YJO10 T 3L G1/2/M22X1. 5|CONNECTOR G1/2/M22X1.5 | 1
17 [YJ006 B4 3LG1/2/M26X1. 5{CONNECTOR G1/2/M26%1.5 | 1
18 |YJ004 B 3LG1/2/M16X1. 5|CONNECTOR G1/2/M16X1.5 | 1
N , LENGTHEN HINGE
' ~ SF R A& g 3L G :
19 [¥J051 BB RG3/8) o \NECTOR ADAPTER G3/8 |
20 33 LFEAK HINGED 33 1
91 33 BRIEM HINGE SCREW 33 1
22 |JB982-77  |4H-&3k 33 WASHER 33 9
23 |YH/JX014 | B3 8%k CONNECTOR 1
24 |JB982-77 |#JE 48 WASHER 48 2
25 |JB982-77  [#JE 16 WASHER 16 |
26 |JB1000-77 |#b7Sf0UE2E M16X1.5 |SCREW PULG M16X1.5 1
27 |YLOO5 QUQ2A* JE2E AIR FIL TER QUQ2 1
28 |GB67-85 PEET MAX12 BOLT MAX12 6
29 |GB95-85 SEH 4 PLATWASHER 4 6
‘ , . o v [ RETURN-LINE FIL TER
30 |YL0OO3 LHN-100X20L hﬂnha&ﬁhLHN_IOOXZOL 1
31 |YH/J083 e CONNECTOR 1
32 |GB70-85 ] SCREW M8X25 4
33 |LS-7” WAL OIL LEVEL INDICATOR 1
34 |YLOOZ it 2 WU-160x 00| T FTE TER 0= 1

160X100




	0721_210602171501_001-1
	0721_210602171501_001-2
	0721_210602171501_001-3
	0721_210602171501_001-4
	0721_210602171501_001-5
	0721_210602171501_001-6
	0721_210602171501_001-7
	0721_210602171501_001-8
	0721_210602171501_001-9
	0721_210602171501_001-10
	0721_210602171501_001-11
	0721_210602171501_001-12
	0721_210602171501_001-13
	0721_210602171501_001-14
	0721_210602171501_001-15
	0721_210602171501_001-16

